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TEST REPORT CERTIFICATION

Applicant :  Futaba Corporation

Manufacturer X Futaba Corporation

EUT Description :  Radio Control

FCCID : AZPTM10-24G
(A) MODEL NO. : TM10-2.4G
(B) SERIAL NO. : N/A
(C) BRAND : Futaba

(D) POWER SUPPLY : DC 9.6V
(E) TEST VOLTAGE : DC 9.6V (DC Battery)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Sep. 2007
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, 815.205, §15.207, §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: May 20 ~ 21, 2008

Prepared by: 7m }M May ) »v08

(Tina Hufing/Administrator)

Test Engineer: % @"j— May >]. >eof oy

(Ben Cheng/[}(gﬁty Mélager)

Approved & Authorized Signer: %\_ é_ /‘{69/ 2? 706‘3

(Leon Liu/Vice President)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
Serial Number
Brand

FCCID

Applicant

Manufacturer

Radio Technology
Frequency Band

Tested Frequency

Frequency Channel
Antenna (Pencil Antenna)

DC Battery

Receiver

Date of Receipt of Sample

Date of Test

FCC ID. AZPTM10-24G

Radio Control (Transmitter Unit)
TM10-2.4G

N/A

Futaba

AZPTM10-24G

Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

DSSS Modulation
2405.376MHz ~ 2477.506 MHz

2405.376MHz (Channel 02)
2442.240MHz (Channel 38)
2477.056MHz (Channel 72)

36 channels
Antenna Gain: 1.3dBi

Futaba, M/N NT8S600B
Capacity: 9.6VDC-600mA

Futaba, M/N R6014FS
FCC by DoC
(Report Number: EM-F960524)

Apr. 07, 2008

May 20 ~ 21, 2008

AUDIX Technology Corporation
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1.2. Description of Test Facility

Name of Firm

Test Location & Facility
(AC)

NVLAP Lab. Code !
(NVLAP is a NATA accredited bod

1.3. Measurement Uncertainty

FCC ID. AZPTM10-24G

AUDIX Technology Corporation

EMC Department

No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

May 15, 2006 File on
Federal Communication Commission
Registration Number: 90993

200077-0

y under Mutual Recognition Agreement)

Test Item

Frequency Range

Uncertainty (dB), (V/m)

Radiation Test

(Distance: 3m)

30MHz~300MHz +2.91dB
300MHz~1000MHz +2.74dB
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty

6dB Bandwidth + 0.05kHz
Emission Limitations +0.13dB

Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation
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2. CONDUCTED EMISSION MEASUREMET

[ The EUT only employs battery power for operation, no conductive emission
limits are required according to FCC Part 15 Section §15.207)

AUDIX Technology Corporation  Report No. EM-F970280
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 8 of 60

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E7405A |[MY42000134| Jun. 27,07’ | Jun. 26, 08’
2. |Test Receiver R&S ESCS30 100265 | Sep. 04, 07’ | Sep. 03, 08’
3. |Pre-Amplifier HP 8447D |2944A06305| Feb. 19, 08’ | Feb. 18, 09’
4. |Biconical Antenna CHASE |VBAG6106A 1264 Apr. 10, 08’ | Apr. 09, 09’
5. |Log Periodic UHALP91 , ,

Antenna Schwarzbeck 08-A 0810 Apr. 10, 08’ | Apr. 09, 09
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E7405A [MY42000134| Jun. 27,07’ | Jun. 26, 08’
2. |Pre-Amplifier HP 8449B |3008A01284| Jun. 22, 07’ | Jun. 21, 08’
3. |2:4GHz Notch ewr  |EWTI01 6o Ipec. 07,07 | Dec. 08, 08’

Filter 070
4. |Horn Antenna EMCO 3115 9112-3775 |May 23, 07’ | May 22, 08’
5. |Horn Antenna EMCO 3116 2653 Oct. 04, 07’ | Oct. 03, 08’
3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

RADIO CONTROL (EUT)

AUDIX Technology Corporation

Report No. EM-F970280
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F970280



3.3.

3.4.

3.5.
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Radiated Emission Limits (§15.209)
FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m
30~88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Operating Condition of EUT

3.4.1. Setup the EUT as shown on 3.2.
3.4.2. Turn on the power of all equipment.
3.4.3. The EUT was set the PC system using test program “Futaba Term”.

3.4.4. The EUT was set to continuously transmit signals at 2405.376 MHz (stand, side
and lie), 2442.240MHz (stand) and 2477.056MHz (stand) during testing.

3.4.5. The EUT was set to continuously receive signals at 2442.240MHz (stand) during
testing.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

AUDIX Technology Corporation  Report No. EM-F970280
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The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked.

Test Results
PASSED.

(All emissions not reported below are too low against the prescribed limits.)

EUT : Radio Control

Test Date : May 20, 2008

M/N : TM10-2.4G

Temperature : 24°C

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

Humidity : 56%

i Reference Test Data
Mode | Channel | Frequency Test Mode Position - -
Horizontal | Vertical
1. Stand #17 #18
2. 02 2405.376MHz Transmit Side #18 #17
3. Lie #17 #18
4, 38 2442.240MHz Transmit Stand #11 #12
5. 72 2477.056MHz Transmit Stand #18 #17
6. 38 2442.240MHz Receive Stand #4 #3
* Above all final readings were measured with Quasi-Peak detector.

For Frequency above 1GHz:

The EUT with the following test modes were measured within semi-anechoic chamber.
All the graphical results are attached in Appendix | and all the final readings are listed

in section 3.6.2.

Mode | Channel | Frequency Test Mode Position
1 Stand
2 02 2405.376MHz Transmit Side
3 Lie
4. 38 2442.240MHz Transmit Stand
5. 72 2477.056MHz Transmit Stand
6 38 2442.240MHz Receive Stand
* Above all final readings were measured with Peak detector and Average detector.

AUDIX Technology Corporation

Report No. EM-F970280




For Restricted Bands:
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The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
1. 02 2405.376MHz Transmit #1,#4 #2, #3
2. 72 2477.056MHz Transmit #8, #5 #7, #6

AUDIX Technology Corporation  Report No. EM-F970280



FCC ID. AZPTM10-24G Page 13 of 60

3.6.1. Frequency Range 30-1000MHz

AUDIX J

AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443
Tel:+836-2-26092133 Fax-+386-2-26000303

FPower Rating

DC 9.6V

Emailttemec @ ttemc.
Data: 17 File: D:\Futaba\CHO2-Stand . EMI (20)
Level (dBuV/m)
80
FCC/CLASSC
I
i
aof— ;
1678 10
1 2 34 i I
030 224, 418, 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 17
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Te=st Mode

Freq.
(MH=)

161.520
418.000
341.150
265.440
289.650
614.510
635.1e0
663.410
761.380
T785.830

CHO2-Stand

ant. Cakle
Factor Loss

{dB/m) (dE)

Emis=ion

Reading Level Limits Margin Remark

{dBuv) (dBuv/m) (dBpv/m) (dB)
6.82 28.51 43.50 14.9%5
9.95 28.24 45.00 17.76
7.12 28.086 45.00 17.594
6.75 28.53 46.00 17.07
12.14 34.52 45.00 11.08
5.22 32.32 46.00 132.68
10.55 33.386 46.00 12.64
T7.80 32.17 45.00 13.83
5.01 30.70 46.00 15.30
>.38 31.27 46.00 14.73
3.40 30.88 45.00 15.12

[+ T v o IO . SR, B S S T ]

L

883.c00

1.
2.

Eemarks:

Emission Level=

IAntenna Factor + Cable Los= + Reading.

The emi=zsion levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+884-2-26000303

Email:ttemc@ttemc.
Data: 18 File: D:\Futaba\CHO2-Stand . EMI (20)
Level (dBuV/m)
a0
FCC CLASS-C
o=
i
40—' 3
15 8 s T80 1
9 2
0 30 224, 418. 612, 806. 1000
) Frequency (MHz}

Trace: (Discrete)
Site no. : A/C Chamber Data no. : 18
Dis. / Ent. : 3m VBRAE106LA/UHRALPS108A Ant. pol. : VERTICAL
Timit : FCC CLASS-C
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Bower Rating : DC 5.6V
Te=t Mode : CHOZ2-Stand

Znt. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MEzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 163.8e0 20.85%5 0.84 T.65 25.348 43.50 l4.12
2 323.7530 17.5¢ 1.2% 11.36 30.30 45.00 15.70
3 418.000 16.923 1.36 17.08 35.38 46.00 10.62
4 443,220 17.62 1.37 14.55 34.13 46.00 11.87
3 451 .720 18.61 1.8 12.35 32.55 45.00 13.45
& 241.150 1%5.25 l.e8 11.05 31.58 46.00 14.02
7 289%.850 21.01 1.77 10.74 33.52 46.00 12.48
a 614.510 21.33 1.77 10.74 33.84 46.00 12.16
9 635.1e0 20.55 1.82 12.%& 35.74 46.00 10.26
10 663.410 22.52 1.8¢6 8.49 32.87 46.00 13.13
11 go2.120 24.17 2.00 5.81 31.58 46.00 14.02

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIE TECHENOLOGY Corp.
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EMC Laboratory

MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, Taiwan B.O.C.

Post Code:24443

Tel+886-2-26092133 Fax-+886-2-26009303

Email:ttemc@tteme.
Data: 18 File: D:\Futaba\CHO2-Side.EMI (20)
Level (dBuV/m)
20
FCC CLASS-C
E
i
I—‘ 7 @
40 1 -G 9
" 23 45 10
JJM | |
M Nj
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 18
Dis. / 2nt. : 3m VBRG106Z/UHALP91082 int. pol. : HORIZONTLL
Limit : FPCC CLASS-C
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=t Mode : CHD2-3ide
Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) {dB) {dBpv) (dBpv/m) (dBpv/m) (dB)
1 164.830 20.8% 0.84 36.80 32.58 43.50 10.51
2 418.000 16.593 1.36 43.36 35.01 46.00 10.5%
3 443.220 17.62 1.537 40.81 33.30 45.00 12.70
4 491 .720 18.61 1.538 40.71 34.12 45.00 11.88
=] 515.5%70 15.58 1.60 40.46 35.17 45.00 10.83
=] 541.150 1%.235 l1.68 43.65 37.60 45.00 g.40
7 589.65%0 21.01 1.77 44.70 40.31 45.00 5.65
8 614.510 21.33 1.77 45.80 41.66 45.00 4.34
9 63%9.1c0 20.93 1.82 42.28 a7.76 45.00 g§.24
10 663.410 22.52 1.86 36.97 34.00 46.00 12.00
11 785.630 23.83 2.0 30.35% 28.597 45.00 17.032
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.

2.

limit are not reported.

The emission levels that are 20dBE below the official

AUDIX Technology Corporation
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303

FPower Rating

DC 9.6V

Email-tteme@tteme.
Data: 17 File; D:\Futaba\CHO2-Side.EMI {20)
Level (dBuV/m)
80
FCC|CLASS-C
I
i
5. I8
40 ] T 6 9
T3 10 11
1 il
030 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site mno. : A/C Chamber Data no. : 17
Dis. / Bnt. : 3m  VBRA10GL/UHALP3108A Ant. pol. : VERTICAL
Limit : FCC CLRSS-C
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Te=st Mode

Freq.
(MH=z)

CHO2-Side

Ant. Cakle
Factor Loss
{dB/m) {dB)

Reading
(dBuv)

160.550
418.000
451.720
315.570
541.150
265.440
389.650
614.510
639.1c0
663.410
T785.830

[l ¥ v T = w IR R S S ) (Y A TR T o ]

o

Emis=sion
Level Limits Margin Remark
(dBpvV/m) (dBpv/m) (dB)
28.33 43.350 15.17
33.158 46.00 12.81
32.25 45.00 13.71
3z2.10 45.00 13.50
37 .47 45.00 8.53
36.73 45.00 .25
39.07 46.00 6.593
38.17 45.00 7.83
35.11 45.00 10.85%
31.47 45.00 14.53
30.835 45.00 13.15

Eemarks:
2.

limit are not reported.

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

AUDIX Technology Corporation
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+886-2-26009303

Email:tteme@ttemc.
Data: 17 File: D\Futaba\CHO2-Lie .EMI (20)
Level ([dBuW/m)
a0
FCC/CLASS-C

I
i

40 - A 5 %

T3458 5|10

1 NN ANRRENARN e

0 30 224, 418, 612. 208, 1000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 17
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FPCC CLASS-C
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CHO2-Lie
Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 161.%20 20.85 0.84 6.87 28.53 43.530 14.53
2 418.000 16.923 1.36 17.21 35.51 46.00 10.49%
3 443,220 17.82 1.57 14.30 33.68 46.00 12.32
4 457 .470 18.21 1.47 13.52 33.60 45.00 12.40
S 451.720 18.861 1.58 13.85 34.04 46.00 11.%¢6
= 215.5%70 1%5.98 l.e0 12.11 33.65 46.00 12.31
7 341.150 1%5.25 1.68 14.87 35.81 45.00 10.1%
8 365.440 20.45 l.66 10.30 32.44 46.00 13.5¢6
9 28%.650 21.01 1.77 14.77 37.53 46.00 8.45
10 614.510 21.33 1.77 11.09 34.18 45.00 11.82
11 635.160 20.95 1.82 10.6&0 33.38 46.00 12.62

Eemarks: 1. Emission Level= Antenna Factor + Cable Los=s + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel+886-2-26092133 Fax-+886-2-26009303

Email:ttemec @ ttemc.
Data: 18 File: D:\Futaba\CHO2-Lie.EMI {20)
Level (dBuV/m)
a0
FCC CLASS-C
=
i
40 —
G a9
1 45717 1011
1 2 3
U'LIJ-JLL'I\L'IL ||| M&.waw
0 30 224, 418. 612 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 18
Dis. / Znt. : 3m VBRE106L/UHALPS108R Ant. pol. : VERTICAL
Limit : FCC CLASS-C
Env. / Ins. : ET7403n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ-Lie
Znt. Cabkle Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) (dE) {dBpV) (dBpV/m) (dBpV/m) (dB)

1 161.920 20.85 0.84 7.05 28.77 43.50 14.73

2 418.000 16.93 1.36 11.353 25,82 46,00 16.18

3 467 .470 18.21 1.47 5.52 25.20 46.00 16.80

4 451 .720 18.61 1.58 11.63 31.832 46.00 14.17

] 515.5970 1%5.58 1.60 11.1%5 32.77 45,00 13.23

G 541.15%0 1%5.25 1.68 14,324 35.27 46.00 10.73

7 SE5.440  Z20.45% l.66 11.11 23.2¢6 46,00 12.74

8 58%.850 21.01 1.77 12.15 34.53 46.00 11.07

) 6l4.9510 21.332 1.77 11.76 34 .85 4g.00 11.15

10 63%.160 20.%3 1.82 11.432 24,21 46,00 11.75

11 663.410 22.52 1.86 7.54 32.32 46.00 13.68

Remarks: 1. Emission Level= Antenna Factor + Cable Los= + Reading.
2. The emission lewvels that are 20dE below the ocfficial
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443
Tel:+836-2-26002133 Fax-+386-2-26000303

Emailttemec @ ttemc.
Data: 11 File: D:\Futaba\CH38.EMI (20)
Level (dBu\V/m)
a0
FCC CLASS-C
o=
|
aof— R
2 3 8
1 i
0 30 224, 418. 612, 806. 1000
) Frequency (MHz)}
Trace: (Discrete)
Site no. : A/C Chamber Data no. : 11
Dis. / Znt. : 3m VBRE106L/UHALPS108R Ant. pol. : HORIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405L 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CH3B
Znt. Cakle Emission
Freq. Factor Lo=s Reading Level Limits Margin Remark
(MH=) {dB/m) (dB) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 161.5920 20.85 0.84 6.75 28.44 43.50 15.06
2 261.8320 24.357 1.11 6.6 22.24 46,00 12.76
3 541.15%0 19.235 l.68 12.80 33.73 45.00 12.27
4 585%.650 21.01 1.77 1l6.5%2 35.70 4g.00 6.30
> 614.910 21.332 1.77 15.73 28.83 46,00 7.17
G 63%9.160 20.595 1.82 16.14 38.52 46.00 7.08
7 Ee3.410 22.52 l.86 10.85 35.22 4g.00 10.78
g8 785.630 232.83 2.06 6.16 22.04 46,00 12.5%6
Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.

2.

The emission levels that are 20dBE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Nio.33-11, Tinfn Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303

Power Rating

Email-tteme @ ttemc.
Data: 12 File: D:\Futaba\CH38.EMI {20)
Level (dBu\W/m)
a0
FCC CLASS-C
!
i
40———J &
2 I S
1 mjh &
030 224, 418. 612 806. 1000
) Frequency (MHz}
Trace: (Discrete)
Site no. : A/C Chamber Data no. 12
Dis. / Ent. : 3m VBRAE106LA/UHRALPS108A &int. pol. : VERTICAL
Timit : FCC CLASS-C
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Te=t Mode

Freq.
(MHE=)

Reading

(dBuv)

164.830
418.000
541.150
285.850
614.510
6359.160
663.410
goz2.120

Do 9.6V

CH38

ant. Cakle
Factor Loss

{dB/m) (dBE)

20.8% 0.84
16.93 1.36
15.25 1.68
21.01 1.77
21.33 1.77
20.55 1.82
22.52 1.86
24 .17 2.00

g.00
16.12
12.53
11.1%
13.1%
14.89%9

9.02

S.e7

Emis=ion
Level Limits Margin Remark
(dBpV/m) (dBpV/m) (dB)

25.73 43.50 13.77
34.41 45.00 11.5%
33.47 46.00 12.53
33.57 46.00 12.03
36.28 45.00 .72
37.67 46.00 8.33
33.40 46.00 12.60
31.83 45.00 14.17

Eemarks:
2.

limit are not reported.

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emizsion levels that are Z0dE below the official

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Dat

a: 18 File: D:\Futaba\CHT 2.EMI {20}
20 Level (dBuVW/m)

FCC CLASS-C
2=

— 780
a0 :

0 30 224, 418, 612. 208, 1000

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 18
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FPCC CLASS-C
Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CH72
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MH=z) {dB/m) (dE) (dBpV) (dBpV/m) (dBpv/m) (dB)

1 162.850 20.87 0.84 g.10 25.81 43.50 13.6%5
2 418.000 1&.23 1.36 10.75 25.08 46.00 le.52
3 443,220 17.62 1.37 8.63 27.83 46.00 18.17
4 467.470 18.21 1.47 5.20 28.88 46.00 17.12
2 215.570 1%5.98 l.e0 10.15 31.74 46.00 l14.26
= >41.150 12.25 l.68 13.40 34.34 46.00 11.66
K 389.650 21.01 1.77 17.88 40.66 45.00 3.34
8 614.510 21.33 1.77 1e.80 35.85 46.00 6.11
9 639.1e0 20.825 1.82 18.03 40.80 46.00 3.20
10 663.410 22.52 1.86 10.56 34 .94 45.00 11.06

Remarks: 1. Emission Level= Antenna Factor + Cable Los= + Reading.
2. The emis=zion levels that are 20dE below the ocfficial
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel+886-2-26092133 Fax-+886-2-26009303

Email:ttemc@tteme.
Data: 17 File: D:\Futaba\CHT 2.EMI (20)
Level (dBuV/m)
a0
FCC CLASSLC
o=
|
aof— - g @
2 5 s 7 10
1 3 4 76 11
0 30 224, 418, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chambesr Data no. : 17
Dis. / Bnt. : 3m VBAGIOGRA/UHALP91082 ant. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CHTZ

Znt. Cable Emis=sion
Fredq. Factor Loss EReading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 163.8c0 20.8% 0.84 9.40 31.13 43.50 12.37
2 418.000 16.923 1.36 16.16 34.4¢6 46.00 11.54
3 443,220 17.82 1.57 13.45 32.64 46.00 13.3¢6
4 451 .720 18.61 1.58 11.45 31.64 45.00 14.36
2 241.150 1%5.25 l.e8 12.20 33.13 46.00 12.87
& 265.440 20.4% l.66 10.36 32.51 46.00 13.45
K 385.e50 21.01 1.77 11.13 33.51 46.00 12.0%
8 614.510 21.33 1.77 12.91 36.00 46.00 10.00
9 63%9.1c0 20.95 1.82 14.75 37.53 45.00 8.47
10 663.410 22.352 1.8¢6 5.6e0 33.58 46.00 12.02
11 g02.120 24.17 2.00 4.72 30.85 46.00 15.11

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 4 File: D:\Futaba\RX-CH38.EMI (10}
20 Level (dBuV/m)

FCC CLASS-B
o

0 30 224, 418, 612 206. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 4
Dis. / Znt. : 3m VBLE1O06A/UHALES108A Ant. pol. : HORIZONTAL
Timit : FCC CLASS-B
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : RX
nt. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {dB/m) (dBE) {dBpV) (dBpV/m) (dBpv/m) (dB)

1 161.%920 20.83 0.84 g8.27 20.235 432,20 12.25

2 413.000 18.932 1.36 9.530 28.20 46.00 17.80

3 467 .470 18.21 1.47 5.73 25.41 46.00 16.55

4 515.9%70 1%5.58 1.60 9.99 31.:58 45.00 14.42

5 541.15%0 15.25 1.68 12.74 332.67 4g.00 12.33

G SE5.440  Z20.45% l.66 11.51 34,035 46,00 11.53

7 58%.850 21.01 1.77 17.04 35.82 46.00 6.18

g8 614.910 21.332 1.77 16.57 35.66 46.00 £.34

S 6359.160 20.53 1.82 1le.41 39.15 45.00 6.81

10 Ee3.410 22.52 l.86 11.28 35.65 4g.00 10.35

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 3 File: D:\Futaba\RX-CH38.EMI (10}
50 Level (dBuV/m)

FCC CLASS-B
[ —
i
4|—‘
40 g
1 23, s5g7{ 1w N
panin
0 30 224, 418. 612. 806. 1000
) Frequency (MHz}
Trace: (Discrete)
Site no. : A/C Chamber Data no. : 3
Dis. / Bnt. : 3m  VBRA10GL/UHALP3108A Znt. pol. : VERTICAL
Limit : FPCC CLASS-B
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : RX
Znt. Cable Emis=sion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 164.830 20.8% 0.84 9.81 31.54 43.50 11.56
2 418.000 16.923 1.36 16.08 34.38 46.00 11.62
3 443,220 17.82 1.57 13.85 33.13 46.00 12.87
4 457 .470 18.21 1.47 11.&0 31.28 45.00 14.72
2 241.150 1%5.25 l.e8 12.05 32.58 46.00 13.02
= 365.440 20.45%5 l.66 10.28 32.42 45.00 13.58
K 385.e50 21.01 1.77 11.74 34.52 46.00 11.48
8 614.510 21.33 1.77 12.74 35.84 46.00 10.1%
9 63%9.1c0 20.95 1.82 14.%6& a7.74 45.00 8.26
10 663.410 22.52 1.8¢6 8.49 32.87 46.00 13.13
11 g02.120 24.17 2.00 4.81 30.548 46.00 15.02

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official
limit are not reported.
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3.6.2. Above 1GHz Frequency Range Measurement Results

Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 02 (Frequency: 2405.376MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuVv/m dBuV/m dB
Peak  1603.120 25.95 3.61 21.19 50.75 74.00 23.25
2590.960 29.18 5.36 11.83 46.37 74.00 27.63
2611.120 29.28 5.38 12.80 47.46 74.00 26.54
4002.580 32.90 7.24 8.16 48.30 74.00 25.70
4806.280 33.61 7.96 17.52 59.09 74.00 14.91
5608.000 34.70 9.71 10.20 54.61 74.00 19.39
7205.500 36.70 10.98 11.72 59.40 74.00 14.60
Average  1603.120 25.95 3.65 7.26 36.86 54.00 17.14
2406.160 28.63 5.22 -0.25 33.60 54.00 20.40
2562.400 29.09 5.32 5.35 39.76 54.00 14.24
2590.960 29.18 5.36 8.76 43.30 54.00 10.70
2611.120 29.28 5.38 9.17 43.83 54.00 10.17
2636.320 29.37 5.40 4.06 38.83 54.00 15.17
4806.280 33.61 7.96 5.64 47.21 54.00 6.79
5608.000 34.70 9.71 -0.71 43.70 54.00 10.30
7219.000 36.75 11.34 1.75 49.84 54.00 4.16

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 02 (Frequency: 2405.376MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuVv/m dBuV/m dB
Peak  1603.120 25.95 3.65 17.74 47.34 74.00 26.66
2406.160 28.63 5.22 11.26 45.11 74.00 28.89
2590.960 29.18 5.36 12.02 46.56 74.00 27.44
2612.800 29.28 5.38 13.53 48.19 74.00 25.81
2636.320 29.37 5.40 11.35 46.12 74.00 27.88
4011.040 32.90 7.24 8.68 48.82 74.00 25.18
4806.280 33.61 7.96 9.82 51.39 74.00 22.61
5608.000 34.70 9.71 9.55 53.96 74.00 20.04
Average  1603.120 25.95 3.65 14.56 44.16 54.00 9.84
2196.160 28.22 5.01 0.52 33.75 54.00 20.25
2221.360 28.27 5.03 1.03 34.33 54.00 19.67
2246.560 28.32 5.05 0.90 34.27 54.00 19.73
2540.560 28.99 5.30 3.13 37.42 54.00 16.58
2565.760 29.09 5.32 4.77 39.18 54.00 14.82
2590.960 29.18 5.36 6.55 41.09 54.00 12.91
2611.120 29.28 5.38 8.50 43.16 54.00 10.84
4011.040 32.90 7.24 -4.17 35.97 54.00 18.03
4806.280 33.61 7.96 8.80 50.37 54.00 3.63
5608.000 34.70 9.71 0.34 44.75 54.00 9.25
7219.000 36.75 11.34 2.14 50.23 54.00 3.77

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 02 (Frequency: 2405.376MHz), Position: Side

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin

MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1603.120 25.95 3.65 15.14 44.74 74.00 29.26
4806.280 33.61 7.96 18.56 60.13 74.00 13.87
5608.000 34.70 9.71 10.05 54.46 74.00 19.54
7205.500 36.70 10.98 13.76 61.44 74.00 12.56
9626.500 38.23 11.85 8.51 58.59 74.00 15.41
Average  1603.120 25.95 3.65 8.37 37.97 54.00 16.03
2196.160 28.22 5.01 -0.16 33.07 54.00 20.93
2221.360 28.27 5.03 0.34 33.64 54.00 20.36
2565.760 29.09 5.32 3.00 37.41 54.00 16.59
2590.960 29.18 5.36 5.08 39.62 54.00 14.38
2611.120 29.28 5.38 5.89 40.55 54.00 13.45
2636.320 29.37 5.40 2.98 37.75 54.00 16.25
4011.040 32.90 7.24 -1.87 38.27 54.00 15.73
4806.280 33.61 7.96 5.73 47.30 54.00 6.70
5608.000 34.70 9.71 -4.11 40.30 54.00 13.70
7219.000 36.75 11.34 3.51 51.60 54.00 2.40
9626.900 38.23 11.85 -2.65 47.43 54.00 6.57

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 02 (Frequency: 2405.376MHz), Position: Side

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m dB dBpV dBuV/m  dBpV/m dB
Peak  1628.320 26.10 3.69 14.60 44.39 74.00 29.61
2233.120 28.29 5.02 12.15 45.46 74.00 28.54
2258.320 28.35 5.00 11.79 45.14 74.00 28.86
2602.720 29.24 5.36 14.51 49.11 74.00 24.89
2624.560 29.34 5.40 15.66 50.40 74.00 23.60
2649.760 29.43 5.43 16.04 50.90 74.00 23.10
2674.960 29.53 5.47 13.40 48.40 74.00 25.60
4806.280 33.61 7.96 20.47 62.04 74.00 11.96
5608.000 34.70 9.71 10.41 54.82 74.00 19.18
7205.500 36.70 10.98 12.43 60.11 74.00 13.89
9613.000 38.23 11.85 9.79 59.87 74.00 14.13
Average  1603.120 25.95 3.65 9.74 39.34 54.00 14.66
2540.560 28.99 5.30 -1.05 33.24 54.00 20.76
2565.760 29.09 5.32 -0.50 33.91 54.00 20.09
2590.960 29.18 5.36 -0.73 33.81 54.00 20.19
2611.120 29.28 5.38 1.33 35.99 54.00 18.01
4806.280 33.61 7.56 5.10 46.27 54.00 7.73
5608.000 34.70 9.71 0.40 4481 54.00 9.19
7219.000 36.75 11.34 -2.10 45.99 54.00 8.01
9626.500 38.23 11.85 -2.15 47.93 54.00 6.07

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 02 (Frequency: 2405.376 MHz), Position: Lie
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1603.120 25.95 3.65 12.11 41.71 74.00 32.29
2380.960 28.58 5.18 9.56 43.32 74.00 30.68
2611.120 29.28 5.38 10.88 45.54 74.00 28.46
4806.280 33.61 7.96 13.28 54.85 74.00 19.15
7205.500 36.70 10.98 10.57 58.25 74.00 15.75
Average  1603.120 25.95 3.65 8.88 38.48 54.00 15.52
2590.960 29.18 5.36 -2.60 31.94 54.00 22.06
2611.120 29.28 5.38 -2.43 32.23 54.00 21.77
4806.280 33.61 7.96 -2.19 39.38 54.00 14.62
7219.000 36.75 11.34 -4.61 43.48 54.00 10.52
9626.500 38.23 11.85 -5.77 4431 54.00 9.69

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dB dBuV dBuV/m  dBuV/m dB
Peak  1603.120 25.95 3.65 16.00 45.60 74.00 28.40
2590.960 29.18 5.36 10.61 45.15 74.00 28.85
2611.120 29.28 5.38 11.41 46.07 74.00 27.93
4806.280 33.61 7.96 16.82 58.39 74.00 15.61
7205.500 36.70 10.58 11.04 58.32 74.00 15.68
9613.000 38.23 11.85 8.63 58.71 74.00 15.29
Average  1603.120 25.95 3.65 12.88 42.48 54.00 11.52
2540.560 28.99 5.30 0.90 35.19 54.00 18.81
2565.760  29.09 5.32 1.50 35.91 54.00 18.09
2590.960 29.18 5.36 2.18 36.72 54.00 17.28
2612.800 29.28 5.38 0.44 35.10 54.00 18.90
4806.280 33.61 7.96 2.32 43.89 54.00 10.11
7219.000 36.75 11.34 -3.23 44.86 54.00 9.14
9626.500 38.23 11.85 -4.20 45.88 54.00 8.12

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C

EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 38 (Frequency: 2442.240MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin

MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1628.320 26.10 3.69 17.80 47.59 74.00 26.41
2258.320 28.35 5.00 10.67 44.02 74.00 29.98
2577.520 29.15 5.34 13.20 47.69 74.00 26.31
2624.560 29.34 5.40 13.59 48.33 74.00 25.67
2649.760 29.43 5.43 12.77 47.63 74.00 26.37
4067.440 32.89 7.34 12.52 52.75 74.00 21.25
4885.240 33.82 8.45 17.05 59.32 74.00 14.68
5698.000 34.70 10.19 8.13 53.02 74.00 20.98
7318.000 37.00 13.52 12.94 63.46 74.00 10.54
Average  1628.320 26.10 3.69 10.56 40.35 54.00 13.65
2233.120 28.29 5.02 -1.97 31.34 54.00 22.66
2258.320 28.35 5.00 -2.27 31.08 54.00 22.92
2624.560 29.34 5.40 6.69 41.43 54.00 12.57
2649.760 29.43 5.43 6.49 41.35 54.00 12.65
4067.440 32.89 7.34 -4.52 35.71 54.00 18.29
4885.240 33.82 8.45 10.24 52.51 54.00 1.49
5698.000 34.70 10.19 -4.35 40.54 54.00 13.46
7322.500 37.00 13.52 2.13 52.65 54.00 1.35
9770.500 38.43 13.81 -3.00 49.24 54.00 4.76

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C

EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 38 (Frequency: 2442.240MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m dB dBpV dBuV/m  dBpV/m dB
Peak  1628.320 26.10 3.69 16.71 46.50 74.00 27.50
2233.120 28.29 5.02 12.13 45.44 74.00 28.56
2296.960 28.42 4.98 11.87 45.27 74.00 28.73
2602.720 29.24 5.36 14.89 49.49 74.00 2451
2624.560 29.34 5.40 15.91 50.65 74.00 23.35
2649.760 29.43 5.43 16.70 51.56 74.00 22.44
4067.440 32.89 7.34 11.87 52.10 74.00 21.90
4885.240 33.82 8.45 13.90 56.17 74.00 17.83
5698.000 34.70 10.19 8.78 53.67 74.00 20.33
7331.500 37.00 13.52 13.39 63.91 74.00 10.09
9725.500 38.37 13.16 6.21 57.74 74.00 16.26
Average  1628.320 26.10 3.69 8.25 38.04 54.00 15.96
2233.120 28.29 5.05 2.79 36.13 54.00 17.87
2258.320 28.35 5.00 3.08 36.43 54.00 17.57
2599.360 29.21 5.36 3.73 38.30 54.00 15.70
2649.760 29.43 5.43 1.09 35.95 54.00 18.05
4067.440 32.89 7.34 5.39 45.62 54.00 8.38
4885.240 33.82 8.45 8.64 50.91 54.00 3.09
5698.000 34.70 10.19 -4.34 40.55 54.00 13.45
7331.500 37.00 13.52 1.42 51.94 54.00 2.06
9770.500 38.43 13.81 -2.99 49.25 54.00 4.75

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C

EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 72 (Frequency: 2477.056MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin

MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1653.520 26.22 3.71 22.55 52.48 74.00 21.52
2271.760 28.37 4.99 13.02 46.38 74.00 27.62
2291.920 28.41 4.98 13.81 47.20 74.00 26.80
2317.120 28.46 5.02 12.18 45.66 74.00 28.34
3306.040 31.38 6.08 10.47 47.93 74.00 26.07
4129.480 32.87 7.49 18.06 58.42 74.00 15.58
4955.740 33.99 8.84 15.55 58.38 74.00 15.62
5799.000 34.70 10.31 8.08 53.09 74.00 20.91
7430.500 37.25 14.91 11.31 63.47 74.00 10.53
9919.000 38.60 13.76 7.36 59.72 74.00 14.28
Average  1653.520 26.22 3.71 9.02 38.95 54.00 15.05
2270.080 28.37 4.99 -2.86 30.50 54.00 23.50
2291.920 28.41 4.98 -1.59 31.80 54.00 22.20
2317.120 28.46 5.02 -1.72 31.76 54.00 22.24
4129.480 32.87 7.49 8.83 49.19 54.00 4.81
4955.740 33.99 8.84 4.57 47.40 54.00 6.60
7430.500 37.25 14.91 -0.22 51.94 54.00 2.06

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C

EUT : Radio Control Humidity : 56%
Test Mode : Transmit, Channel: 72 (Frequency: 2477.056MHz), Position: Stand

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1653.520 26.22 3.71 22.32 52.25 74.00 21.75
2246.560 28.32 5.02 10.87 44.21 74.00 29.79
2266.720 28.36 4.99 12.98 46.33 74.00 27.67
2291.920 28.41 4.98 13.76 47.15 74.00 26.85
2317.120 28.46 5.02 13.20 46.68 74.00 27.32
2661.520 29.50 5.45 13.60 48.55 74.00 25.45
3306.040 31.38 6.08 12.29 49.75 74.00 24.25
4129.480 32.87 7.49 12.41 52.77 74.00 21.23
4955.740 33.99 8.84 14.59 57.42 74.00 16.58
5779.000 34.70 10.31 7.02 52.03 74.00 21.97
7430.500 37.25 14.91 8.71 60.87 74.00 13.13
9905.500 38.57 13.83 11.27 63.67 74.00 10.33
Average  1653.520 26.22 3.71 8.06 37.99 54.00 16.01
2270.080 28.37 4.99 -0.29 33.07 54.00 20.93
2291.920 28.41 4.98 3.07 36.46 54.00 17.54
2317.120 28.46 5.02 3.20 36.68 54.00 17.32
2661.520 29.50 5.45 3.94 38.89 54.00 15.11
3306.040 31.38 6.08 2.29 39.75 54.00 14.25
4129.480 32.87 7.49 5.68 46.04 54.00 7.96
4955.740 33.99 8.84 9.15 51.98 54.00 2.02
7435.000 37.25 14.88 -0.57 51.56 54.00 2.44
9905.500 38.57 13.83 -0.35 52.05 54.00 1.95

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 20, 2008 Temperature : 24°C
EUT : Radio Control Humidity : 56%
Test Mode : Receive, Channel: 38 (Frequency: 2442.240MHz), Position: Stand

Measurement was up to 25GHz, but the emissions level were too low against the
official limit and not report. The graphical results are attached in Appendix I.
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3.6.3. Restricted Bands Measurement Results
Date of Test :

EUT :

Test Mode

Peak *

Average *

AUDIX

Emission

Frequency

MHz

2386.860

2386.860

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

Remark

AUDIX TECHNOLOGY Corp
No.53-11, Tin-fu Tsun, Lin-kou Esiang, Taipei
County, Tawan R.O.C
Tel+886-2-26092133 Fax+886-2-26099303

May 20, 2008

Temperature : 24°C

Radio Control

Humidity : 56%

Transmit, Channel: 02, Frequency: 2405.376MHz

Antenna Cable
Loss

Factor
dB/m

Email:ttemc@tteme.

EMC Laboratory

Post Code:24443

Meter Reading Emission Level
Horizontal Horizontal
dBuV dBuV/m

Limits
dBuV/m

Margin
dB

54.00 10.47

AUDIX TECHNOLOGY Corp EMC Laboratory
No.33-11. Tin-fu Tsun. Lin-kou Hsianz, Taipei
County, Taiwan RO.C Post Code:24443
Tel+886-2-26092133 Fax+886-2-26099303

Email treme@tteme

AUDIX ]

File: D:\Futabalout of band.EMI (8)

Data: 1
Level (dBuV/m)
120

FCC PART-15C {1G-PK)

05310

Site no.

2338,

Trace: (Discrete)
: A/C Chamber
: 3m 3115
: FCC BART-15C (1G-PE)
: ET405A 24%C/S6%
: Radio Control M/N:TM10-2.4G

66. 2304,
Frequency (MHz)

Data no.
ant. pol. :

Engineer

2422, 2450

@1

HORIZONTAL

: Jarwei Wang

Power Rating : DC 9.6V
Test Mode : CHO2
Ant. Ccable Emission
Freq. Factor Loss Reading Ievel Limits Margin Remark
(MEZ) (dB/m) (dB) (dBpVv) (dBpV/m) (dBpv/m) (dB
1 2386.860 28.59 5.22 16.47 50.28 T4 23.72 Peak
2 23390.080 28.59 5.22 14.75 48.56 T4 25.44 Peak
3 2405.480 28.63 5.22 74.55 108.41 74.00 -34.41 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20d5 below the official

limit are not reported.

Data: 4 File: D:\Futabalout of band.EMI (8)
110 Level (dBuV/m)

FCC PART-15C (1G-AV)

55
1
05310 2338, 2366. 2394, 2422, 2450

Trace: (Discrete) Frequency (MHz)
Site no. : BA/C Chamber Data no. : 4
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC BART-15C (1G-2V)
Env. / Ins. : E7405L 24*C/56% Enginser : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CHO2

Znt. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHEz) (dB/m) (dB) (dBpV) (dBpv/m) (dBuv/m) (dB)

1 2386.860 28.5% 5.22 9.72 43.54 54.00 10.46 Average
2 23%0.080 28.59% 5.22 10.06 43.87 54.00 10.12 Average
3 2405.340 28.s83 5.22 68.41 102.26 54.00 -4B8.26 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test :

EUT :

Test Mode

Emission
Frequency
MHz

FCC ID. AZPTM10-24G Page 36 of 60

May 20, 2008 Temperature : 24°C

Radio Control Humidity : 569

Transmit, Channel: 02, Frequency: 2405.376MHz

Meter Reading Emission Level
Vertical Vertical
dBuV dBuV/m

Antenna Cable
Factor Loss
dB/m dB

Limits
dBuV/m

Margin
dB

Peak *

Average *

2387.280

2386.860

AUDIX ]

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX

AUDIX TECENOLOGY Corp.  EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C Post Code:24443
Tel+886-2-26092133 Fax-+886-2-26099303

Email ttemc@ttemc,

AUDIX TECHNOLOGY Corp EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsi: T

County, Taiwan R.O.C Post Code:24443
Tel:+886-2-26002133 Fax:+886-2-26000303

Emailttemc@tter

Data: 2
Level (dBuVim)
120

File: D:\Futaba\out of band.EMI (8)

Data: 3 File: DiFutabalout of band EMI (8)
Level (dBuV/m)

110

w

FCC PART-15C (1G-PK)

60

0

FCC PART-15C {1G-AV)

2310

2338.

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.

: B/C Chamber

: 3m 3115

: FCO PART-15C (1G-FE)
: E74053 24*C/56%

2366.
Frequency (MHz)

55
1
2304, 2422, 2450 0 2310 2338, 2366. 2394, 2422, 2450
Trace: (Discrete) Frequency (1Hz)
Data no. : 2 Site no. : B/C Chamber Data no. : 3
Ant. pol. : VERTICAL Dis. / Ent. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Enginser : Jarwei Wang Env. / Ins. : E7405a 24%C/56% Engineer : Jarwei Wang

EUT : Radio Control M/N:TM10-2.4G EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V Power Rating : DC 9.6V
Test Mode : CHOZ Test Mods : CHO2
Ent. Cable Emission Znt. Cable Emission
Freg Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading  TLevel Limits Margin Remark
(MHz) (dB/m) (dB) (dBuV) (dBupv/m) (dBpv/m) (dB) (MHz) (dB/m) (dB) (dBuv) (dBpv/m) (dBpv/m) (dB)
1 2387.280 28.59 5.22 le.44 50.25 74.00 23.75 Peak 1 2386.860 28.59 5.22 5.84 43.65 54.00 10.35 Average
2 239 0 28.5% 5.22 1e.07 45.88 24.12 peak 2 2350.080 28.5% 5.22 .94 43.75 54.00 10.25 Average
3 2405.480 28.63 5.22 71.22 105.07 74.00 -31.07 Peak 3 2405.340 28.63 5.22 e68.82 102.67 54.00 -48.67 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official

limit are not reported.

limit are not reported.
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EUT : Radio Control

Temperature : 24°C

Humidity : 56%

Test Mode : Transmit, Channel: 72, Frequency: 2477.056MHz

Emission Antenna Cable
Frequency Factor Loss
MHz dB/m dB

Meter Reading Emission Level

Horizontal Horizontal
dBuV dBuV/m

Limits Margin
dBuV/m dB

Peak * 2485.340 28.77 5.23

Average * 2485.130 28.77 5.23

24.65 58.65

18.74 52.74

54.00 1.26

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

© AUDIX TECHNOLOGY Corp EMC Laboratory
A U D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipe
- County, TaiwanRO.C.  Post Code24443
Tel+886-2-26092133 Fax+386-2-26099303
Email:tteme @tteme

AUDIX J

AUDIX TECENOLOGY Corp EMC Laboratory
No.33-11, Tinfu Tsun, Lin kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+886-2-26099303
Email:tteme@tteme.

Data: 8 File: D:\Futaba'out of band.EMI (8)
Level (dBuV/m)

120
FCC PART-15C (1G-PK)
§ W I
0 2462 2476 2488 2504. 2518, 2532

Trace: (Discrete) Frequency (MHz)

Site no. : B/C Chamber Data no. : 8
Dis. / Znt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Tns. : ET4053 24%C/56% Engineer : Jarwsi Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CH72
ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dBpV/m) (dBpV/m) (dB)
1 247%.110 28.76 5.23 70.38 104.37 74.00 -30.37 Peak
2 2483.5%0 28.77 5.23 24.65 5B8.65 00 15.35 Peak

3 2484.200 28.77 5.23 24.09 58.09 15.51 Ppeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit ars not reported.

Data: 5 File: D:\Futabalout of band.EMI (8)
110 Level (dBuV/m)

FCC PART-15C (1G-AV)

W%

0 2462 2476. 2488. 2504, 2518. 2532
Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. : 5
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-2V)
Env. / Ins. : ET405L 24%C/56% Enginser : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CH7Z
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (é8/m) (dB) (dBpV) (dBuv/m) (dEpV/m) (dB)
1 2477.110 28.7¢ 5.23 e7.28 101.27 54.00 -47.27 &verage
2 2483.550 28.77 5.23 16.74 50.74 54.00 3.26 Rnverage
3 24B84.200 28.77 5.23 16.71 50.71 54.00 3.25% BAverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.
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Date of Test : May 20, 2008 Temperature : 24°C

EUT : Radio Control Humidity : 56%

Test Mode : Transmit, Channel: 72, Frequency: 2477.056MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2485.340 28.77 5.23 23.01 57.01 74.00 16.99

Average * 2485.130 28.77 5.23 19.30 53.30 54.00 0.70

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

(o] AUDIX TECENOLOGY Corp.  EMC Laboratory (o] AUDIX TECHNOLOGY Corp EMC Laboratory
A U D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443 Count aiwan R.O.C Post Code 24443

Tel+886-2-26092133 Fax+886-2-26099303 Tel:+886-2-26092133 Fax:-+886-2-26099303
Email:tteme@tteme. Email tteme@tteme

Data: 7 File: D:\Futaba\out of band.EMI (8) Data: 6 __ File: Di\Futabalout of band.EMI (2)
120 Level (dBuVim} 10 Level (dBu\Vim)

1

FCC PART-15C {1G-PK)

60 W : 55 FCC PART-15C (1G-AV)
] P\ﬁjv\jv\J/uﬁ/

0
07462 2476. 2488. 2504, 2518, 2532 2462 2476. 2488, 2504. 2518. 2532
Trace: (Discrete) Frequency (Hz) Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 7 Site no. : B/C Chamber Data no. : &
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. / Bnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PARRT-15C (1G-PE) Limit : FCC PART-15C (1G-&V)
Env. / Ins. . ET405R 24%C/56% Enginser : Jarwsi Wang Env. / Ins. : E7405n 24%Cc/56% Engineer : Jarwei Wang
EUT : Radio Comtrol M/N:TM10-2.4G - EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V Power Rating : EC_E-SV
Test Mods : CH72 Test Mode : CHTZ
Znt cakble Emission Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark Freq. Factor Loss Reading Tevsl Limits Margin Remark
(MHz)  (dB/m) (dB) (dBpv) (dBuv/m) (dBpV/m) (dB) (MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBpv/m) (dB)
1 2475.180 28.76 5.23 70.45  104.48 74.00 -30.48 Deak 1 2479.040 28.76 5.23 67.68  101.67 54.00 -47.87 Averag:
75.180 .76 - o vs.28 ! Y Y-se = 2 2483.5%0 28.77 5.23 18.30 52.30 54.00 1.70 Averag:
2 2483.5%0 28.77 5.23 25.85 55.85 74.00  14.05 Peak g
3 2484.200 28.77 5.23 25.22 55.23 26.00  14.77 p::'— 3 2484.200 28.77 5.23 18.26 52.26 54.00 1.74 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Remarks: 1. Emission Level= Zntenna Factor + Cable Loss + Reading.

2. The emission levels that are 2048 below the official 2. The emission levels that ars 20d8 below the official

o, limit are not reported.
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13, 07’ | Aug. 12, 08’
4.2. Block Diagram of Test Setup
RADIO CONTROL (EUT)
SPECTRUM ANALYZER
4.3. Specification Limits (815.247(a)(2))
The minimum 6dB bandwidth shall be at least 500kHz.
4.4, Operating Condition of EUT
The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.
4.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.
4.6. Test Results

PASSED. All the test results are attached in next pages.

(Test Date : May 21, 2008 Temperature : 25°C  Humidity : 56 %)

Channel Frequency 6dB Bandwidth
0 2405.376MHz 1.67MHz
38 2442.240MHz 1.67MHz
72 2477.056MHz 1.70MHz
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Frequency: 2405.376 MHz
- Agilent 19:32:30 May 20, 2088

a Mkrl 1.67 MHz
Ret 28 dEm Atten 38 dB -0.75 dB

Feak

D /J
44

d.Bm
LAy - ™

ML S2 / V\

"~ Pnonit” Saend b,

£ WM ‘ gt
FTun
Swp
Center 2,485 35 GHz Span 28 MHz
#Res BH 108 kHz #/BW 188 kHz Sweep 2.44 ms (BB1 pts)

Frequency: 2442.240MHz
i Agilent 11:18:48 May 28, 20088

a Mkrl 1.67 MHz

Ref 28 dBm Atten 36 dE -A.65 4B
Peak

—
=
=
A

=

-

Ol //
4.2

dBm

N
LaPy ,J/

ML 52 / \\
o R "t by,

FTun
Swp
Center 2.442 23 GHz Span 28 MHz
#Res BH 108 kHz #YBH 188 kHz Sweep 2,44 ms (6B prsy
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Frequency: 2477.056MHz

a Mkrl 1.78 MHz
Ref 20 dBm Atten 38 dB -0.69 4B
#Peak
Log

16 1R 1
dB/ UW v

=%

I

dBm
LaAy ff

M1 52 Jj \\ .
o I AV e Yty
BOEY | gt A pm o

FTun
Swp

Center 2.477 85 GHz Span 28 MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 2.44 ms (BA1 ptsy
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Jan. 26, 08’ | Jan. 25, 09’
2. |Power Sensor Anritsu MA2491A 030873 Jan. 26, 08’ | Jan. 25, 09’

5.2. Block Diagram of Test Setup

RADIO CONTROL (EUT)

POWER SENSOR

POWER METER

5.3. Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4. Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.

5.5. Test Procedure

The transmitter output was connected to the power meter that was designed to detect
peak value automatically.
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5.6. Test Results
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PASSED. All the test results are listed below.

(Test Date : May 21, 2008 Temperature : 25C

Humidity : 56 %)

Channel Frequency Peak Output Power Limit
02 2405.376 MHz 16.70dBm 30dBm
38 2442.240MHz 16.81dBm 30dBm
72 2477.056MHz 16.97dBm 30dBm
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6. EMISSION LIMITATIONS MEASUREMENT

6.1. Test EQuipment

The following test equipment was used during the emission limitations test :
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13, 07’ | Aug. 12, 08’

6.2. Block Diagram of Test Setup
The same as section.4.2.

6.3. Specification Limits (815.247(c))
In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(s%
This test result attaching to §3.6.3)

6.4. Operating Condition of EUT
The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.

6.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW.
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6.6. Test Results
PASSED. The testing data was attached in the next pages.

(Test Date : May 21, 2008 Temperature : 25°C  Humidity : 56 %)

1. 2405.376MHz: During 30MHz~25GHz bandwidth. In the 1.61GHz, the —38.14dBm
is max value that is lower than 20dB of primary channel.

2. 2442.240MHz: During 30MHz~25GHz bandwidth. In the 1.61GHz, the —-33.34dBm
is max value that is lower than 20dB of primary channel.

3. 2477.056MHz: During 30MHz~25GHz bandwidth. In the 1.65GHz, the —33.06dBm
is max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.
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Frequency: 2405.376 MHz

i Agilent 10:37:46 May 2@, 20088

Mkrl 1.561 GHz
Ret 28 dBm Atten 38 dB -38.14 dBm
Peak
Log
16
dB/

ol
-18.49
dBm

LaPy

$r

ML 52

53 FC
AA |

£0fn

Fun Wttt P et

Swp b | [ e

Start 30 MHz - Stop 25.00 GHz
#Res BH 108 kHz #YBH 188 kHz Sweep 3811 5 (BBL pts)

Frequency: 2442.240MHz
- Agilent 11:14:29 May 20, 2083

Mkrl 1.61 GHz
Ret 28 dEm Atten 38 dB -33.34 dBm

#Feak

D
-18.7
dBm

LaPy

=

ML 52
33 FC
AA

£0f
FTun A\J\M * ..f‘\wm,, WWWWWM
S'.-.'p wwﬂj LU AT s )

Start 30 MHz " Stop 25.060 GHz
#Res BH 108 kHz #BW 188 kHz Sweep 3.811 5 (6B pts)
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Frequency: 2477.056MHz

# Agilent 11:22:23 May 28, 2068

Mkrl 1.65 GHz

Ref 28 dBm Atten 36 dE —-33.86 dBm
#Feak

ol
5.4
dBm

LaPy

e

ML Sz

53 FC
AA

£01

FTun IJ r‘lllwd Mﬂwwmwwmw

Swp el TR

Start 30 MHz " Stop 25.80 GHz
#Res BH 108 kHz #YBH 188 kHz Sweep 3811 5 (BBL pts)
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/. BAND EDGES MEASUREMENT

7.1.

Test Equipment
The following test equipment was used during the band edges measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13, 07’ | Aug. 12, 08’

7.2.

7.3.

7.4.

7.5.

7.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

Test Results
PASSED. All the test results are attached in next pages.

(Test Date : May 21, 2008 Temperature : 25°C  Humidity : 56 %)

1. Below Band edge: The highest emission level is -52.58dBm on 2.48358GHz -
2. Upper Band edge : The highest emission level is —42.39dBm on 2.39992GHz -
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Below Band edge
i Agilent 11:24:22 May 28, 2008

Mkrl 2.483 58 GHz

Ref 26 dBm Atten 38 dB -5258 dBm
#Peak

Log

14
s d

O |RBM |
o 11008 kHz / \\
LaAy

ML 52 / \
o WA

£ MJ ot

wp

Center 2.481 5B GHz Span 5@ MHz

#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
Upper Band edge

# Agilent 10:33:39 May 20, 2008

Mkrl 2.399 92 GHz

Ref 28 dBm Atten 38 dB -42.39 dBm
Peak

Log

: m

- R
ML 2 1 f \
$3 EE \\/( N m&

£(f): o

FTun hw#mmew w#JlmwﬂwﬂMANWh*“””MMJ w“%”ﬂﬂﬂmeW»)L“ﬁ
Swp

Start 2.375 B8 GHz Stop 2.425 B8 GHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the power spectral density

Page 50 of 60

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13, 07’ | Aug. 12, 08’

8.2. Block Diagram of Test Setup
The same as section.4.2.

8.3.

8.4.

8.5.

8.6.

Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, set sweep time = span/300kHz.

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : May 21, 2008 Temperature : 25°C

Humidity : 56 %)

Channel Frequency Power Spectral Density Limit
02 2405.376MHz 3.88dBm 8dBm
38 2442.240MHz 2.75dBm 8dBm
72 2477.056MHz 4.49dBm 8dBm
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Frequency: 2405.376 MHz
i Agilent 19:36:3

Mkrl 2.485 545 6 GHz
Ref 20 dBm Atten 30 dB 3.88 dBm
Peak
Log
18 1
dB/

o Mo b bl e,

LaAy

Ml 52
33 FC
AR
£0f)
f>58k
Swp

Center 2.4B5 566 7 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)

Frequency: 2442.240MHz
# Agilent 11:13:32 May 20, 2008

Mkrl 2.442 438 4 GHz
Ref 28 dBm Atten 38 dB 2.79 dBm

#Peak
Log
18
dB/

PO i P ﬁ.m..\m.h Pl

%NV\\MJ WM o TFMWMM
"y

LaAy

M1 352
53 FC
AA
AN
fhEk
Swp

Center 2,447 433 3 GHz Span 308 kHz
#Res BH 3 kHz #WBH 38 kHz #Sweep 100 5 (BA1 prs)
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Frequency: 2477.056MHz

3 Agilent 11:26:50 May 28, 2088

Mkrl 2.478 473 7 GHz
Ref 20 dBm Atten 30 dB 4.49 dBm
#Peak
Log
18 1

db/ Y .WM ; fie g,

L

B Vol IR Yo

LaAy

Ml 52
33 FC
AR
£0f)
f>58k
Swp

Center 27477 GBE 7 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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9. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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] AUDIX TECHNOLOGY Corp.  EMC Laboratory
A I l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

Data: 1 File: Di\Futaba\CHO2-Stand.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

49 23

MMMM
WWW

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 1
Dis. / Znt. : 3m 3113 Int. pol. : HORIZONTAL
Limit : FOC PRRT-15C (1G-FPE)
Env. / Ins. : ET7405L 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CHO2Z-Stand

Data: 2 File: D:\Futaba\CHO2-Stand.EMI {20}

Level (dBu\/m)
a7
FCC PART-15C {1G-PK)
49 1 2 34\5
0 1000 1336. 1672. 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Znt. : 3m 3115 &nt. pol. : VERTICAL
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : E7403n Z24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V

Te=st Mode CHO2-Stand
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] AUDIX TECHNOLOGY Corp.  EMC Laboratory
A I l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

Dat

a 19
Level (dBuV/m)
ay

File: Di\Futaba\CHO2-5tand.EMI (20)

FCC PART-15C [1G-AV)

49

45

1 VL
2

0

1000

Trace: (Discrete)

Site no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

1336. 1672. 2008. 2344, 2680
Frequency (MHz}

Z/C Chamber Data no. : 19

3m 3115 Int. pol. : HORIZONTAL
FOC PRRT-15C (1G-AV)

ET7405n 24%C/56% Engineer : Jarwel Wang
Radio Control M/N:TM10-2.4G

Do S.6V

CHOZ2-Stand

Dat

a. 20
Level (dBu\/m)
ay

File: D:\Futaba\CHO2-5tand.EMI (20)

FCC PART-15C [(1G-AV)

49

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

1336. 1672. 2008. 2344, 2680
Frequency (MHz)}

&/C Chamber Data no. : 20

3m 3115 nt. pol. : VERTICAL
FOC PART-15C {1G-2V)

ET405n 24%C/56% Engineer : Jarweil Wang
Radio Control M/N:TM10-2.4G

DC 9.6V

CHOZ2-Stand
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 4 File: Di\Futaba\CHO2-Stand.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

2

0 2680 3244, 3808. 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 4

Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRART-15C (13-PE)

Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 9.6V

Te=t Mode CHOZ2-Stand

Data: 3 File: Di\Futaba\CHO2-Stand.EMI (20)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

(g

48 WWWW

0 2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 3

Di=. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)

Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Te=st Mode CHO2-Stand
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] AUDIX TECHNOLOGY Corp.  EMC Laboratory
A I l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Dat

a: 10 File: Di\Futaba\CHO2-Stand.EMI (20)
a7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49 1

0 2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 10
Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : E7403n Z24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ2-Stand
ata: 9 File: D:\Futaba\CHO2-Stand . EMI (20)
Level (dBuVW/m)
a7
FCC PART-15C (1G-AV)
49
1 D
0 2680 3244, 3808. 4372, 4936. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 9
Dis. / Bnt. : 3m 3115 Ent. pol. : VERTICAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V

Te=st Mode CHO2-Stand
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AUDEE TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C.

APPENDIX | Page 5 of 49

EMC Laboratory

Post Code: 24443

Tel:+386-2-26002133 Fax+386-2-26000303
Email:tteme @ ttemc.

Data: 5
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C [1G-PK)

1
18 ,JW

0

5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=t Mode

6400, 7300, 8200,

Frequency (MHz)

Z/C Chamber Data no.
3m 3115 knt. pol.
FCC PRART-15C (1G-FPE)

ET405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do S.6v
CHOZ2-Stand

9100, 10000

5
HORIZONTAL

Jarwel Wang

Data. 6
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C (1G-PK)

LWNMMMW
49“")

0

5500

Trace: (Discrete)

Site no.
Dis. / Ent.
Limit
Env.
EUT
FPower Rating

Te=t Mode

/ Ins.

6400, 7300, 8200.

Frequency (MHz)}

A/C Chamber Data no.
3m 3115 Ent. pol.
FCC PART-15C (1G-FPE)

E7405n 24*C/56% Engineser

Radic Control M/N:TM10-2.4G
DC 9.6V
CHOZ2-Stand

9100. 10000

]
VERTICAL

Jarwel Wang
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AUDIE TECHNOLOGY Corp.
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C.

APPENDIX | Page 6 of 49

EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email:tteme@ttemc.

Dat

a. 11
Level (dBuV/m)
a7

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C [1G-AV)

49|
J R e——

0 5500 6400, 7300, 8200, 9100, 10000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 11
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.6V
Te=st Mode : CHOZ-Stand
Dat File: D:\Futaba\CHO2-Stand.EMI (20)

a 12
Level (dBu\/m)
ay

FCC PART-15C [1G-AV)

49 |+
JM/—”""—’_J

0

5500

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Te=st Mode

/ Ins.

6400, 7300, 8200,

Frequency (MHz)

2/C Chamber Data no.
3m 3115 Ent. pol.
FCC PARRT-13C (1lG-AV)

E7405n 24%C/56% Engineer

Radio Control M/N:TM10-2.4G
DC 9.6V
CHO2-Stand

9100, 10000

12
VERTICAL

Jarwel Wang
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AUDIE TECHNOLOGY Corp.
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
Countv, Tarwan E.O.C.

APPENDIX | Page 7 of 49

EMC Laboratory

Post Code: 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email:tteme@ttemc.

Data: 8
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C [1G-PK)

49
0 10000 11600. 13200. 14800. 16400. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 8
Dis. / EZnt. : 2m 3115 nt. pol. : HORIZONTAL
Limit : FCC PRRT-15C (1G-PE)
Env. / Ine. : E7403n Z24*C/56% Enginser : Jarwel Wang
EUT :+ Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHO2-Stand
Data: ¥ File: D:\Futaba\CHO2-Stand.EMI {20}
Level (dBu\V/m)
a7
FCC PART-15C {1G-PK)
49
0 10000 11600. 13200. 14800. 16400. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 7
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CHO2Z-Stand

AUDIX Technology Corporation

Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C.
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EMC Laboratory

Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a 14
Level (dBuV/m)
ay

File: D:\Futaba\CHO2-5tand.EMI (20)

FCC PART-15C (1G-AV)

49W

0 10000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

Fower Rating

Test Mode

11600, 13200. 14800.

Frequency (MHz}

&/ Chamber Data no.
2m 31153 nt. pol.
FCOC PART-15C (1G-4V)

E7405n 24%C/56% Engineer

Radio Control M/N:TM10-2.4G
D S.6eV
CHOZ2-Stand

16400. 18000

14
HORIZONTAL

Jarwel Wang

Data: 13
o7 Level ([dBuW/m)

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C [1G-AV)

49W

0 10000

Trace: (Discrete)

Site no. :
Dis. / REnt.
Limit
Enwv.
EUT
FPower Rating

/ Ins.
Te=st Mode H

11600, 13200. 14800.

Frequency (MHz)}

&/C Chamber Data no.
3m 3115 knt. pol.
FCC PART-13C (1G-AV)

ET405n 24+C/56% Engineer

Radic Control M/N:TM10-2.4G
DC 9.6V
CHOZ2-Stand

16400. 18000

13
VERTICAL

Jarwel Wang

AUDIX Technology Corporation

Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.
Nio.33-11, Tinfn Tsun, Lin-kou Hsiangz, Taipei
County, Tatwan E.O.C.
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EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Dat

a. 15
Level (dBuV/m)
a7

File: Dx\Futaba\CHO2-Stand.EMI (20}

FCC PART-15C [(1G-PK)

49

WMM

0 18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=st Mode

19400. 20800. 22200.
Frequency (MHz)}
site Data no.
3m 311e nt. pol.
FCC PRRT-15C (1G-FE)
ET405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do 9.6V
CHO2-Stand

23600, 25000

15
HORIZONTAL

Jarwel Wang

Data: 16
a7 Level (dBuV/m)

File: Di\Futaba\CHO2-5tand.EMI (20)

FCC PART-15C [1G-PK)

mﬁPﬂmﬂN»wMijwmﬂL”vauwphﬂdwuMJ%MAMMﬂM#¢Aﬂmmﬁwﬁ¢wﬁrﬂwMMJWWH“hﬂw

49
0 18000 19400. 20800. 22200.

Trace: (Discrete) Frequency (MHz)
Site no. : =ite Data no.
Di=. / Ant. : 3m 311e Ant. pol.
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : E7403n Z24*C/56% Engineer
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.67
Test Mode : CHOZ-8tand

23600, 25000

16
VERTICAL

Jarwel Wang

AUDIX Technology Corporation

Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 7 File: D:\Futaba\CHO2-Side.EMI (20)
o7 Level (dBu\V/m)

FCC PART-15C [(1G-PK)

49 4

WWWW

0

1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 7
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Limit : FCC PRART-15C (1G-PE)
Env. / Ins. : ET7403n 24%C/56% Engineer : Jarwel Wang
EUT :+ Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHDZ2-3ide
Data: 8 File: D:\Futaba\CHO2-Side.EMI (20)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
456
49 1 23 '
0 1000 1336. 1672. 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 8
Dis. / Znt. : 3m 3115 nt. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405L 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHDZ2-3ide

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email:tteme@ttemc.

Dat

a:19 File: D:\Futaba\CHO2-Side.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

]
(4% )

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Zite no. : A/C Chamber Data no. =: 19
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.6V
Te=t Mode 1 CHD2-3ide

Data: 20 File: D:\Futaba\CHO2-Side.EMI (20)

Level (dBuV/m)
a7
FCC PART-15C {1G-AV)
49
1 _
2343
0 1000 1336. 1672. 2008. 2344, 2680

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 20
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-&V)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHDZ2-3ide

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax-+386-2-26000303
Email:tteme @ ttemc.

Data: 1 File: D:\Futaba\CHO2-Side.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

1

49 WWW

0 2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 1

Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-PE)

Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Bower Rating : DC 5.6V

Test Mode : CHO2-Side

ata: 2 File: D:\Futaba\CHO2-Side.EMI (20}
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

4QWWWW

0 2680 3244, 3808, 4372, 4936, 5500

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 2

Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)

Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHO2-Side

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 9 File: D:\Futaba\CHO2-Side.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

2

49
1
0 2680 3244, 3808. 4372, 4936, 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 9
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCZC PRART-15C (1G-4V)
Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CHO2-3ide
Data: 10 File: D:\Futaba\CHO2-Side.EMI (20)
Level (dBuV/m)
ay
FCC PART-15C (1G-AV)
49 1
0 2680 3244, 3808, 4372, 4936, 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 10
Dis. / Ant. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BART-15C (1G-&4V)
Env. / Ins. : ET7405n 24*C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Bower Rating : DC 5.6V
Test Mode : CHOZ-35ide

AUDIX Technology Corporation

Report No. EM-F970280



AUDIX J

FCC ID. AZPTM10-24G

AUDIE TECHNOLOGY Corp.
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C.
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EMC Laboratory

Post Code: 24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 4
o7 Level (dBuV/m)

File: D:\Futaba\CHO2-Side.EMI (20)

FCC PART-15C (1G-PK)

N
a9

%]

M%WWM

3

0

5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Bower Rating

Te=t Mode

6400, 7300, 8200,

Frequency (MHz)

L/C Chamber

3m 3115

FCC PRRT-15C (1G-EBE)

ET74058 24%C/56%

Radioc Control M/N:TM10-2.4G
Do S.6v

CHO2-S5Side

Data no.
knt. pol.

Engineer

9100, 10000

4
HORIZONTAL

Jarwel Wang

Data: 3
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Side.EMI (20)

FCC PART-15C [1G-PK)

49 .«JW

P

[ R R T e NN P

3

0

5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env.
EUT
Fower Rating

Test Mode

{ Ins.

6400, 7300, 8200.

Frequency (MHz)

&/C Chamber Data no.
3m 3115 nt. pol.
FCOC PART-15C {1G-PE)

ET7405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do 9.6V
CHOZ-Side

9100. 10000

3
VERTICAL

Jarwel Wang

AUDIX Technology Corporation

Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailttemec @ ttemc.

Dat

a. 12 File: D:\Futaba\CHO2-Side. EMI (20)
o7 Level (dBuV/m)

5 FCC PART-15C (1G-AV)

49 2
|

0 5500 6400, 7300, 8200, 9100, 10000

Trace: (Discrete) Frequency (MHz)

Zite no. : A/C Chamber Data no. =: 12
Dis. / EZnt. : 32m 3115 nt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-4V)
Env. / Ins. : ET7403n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CHD2-3ide
Data: 11 File: D:\Futaba\CHO2-Side.EMI (20)
Level (dBu\/m)
a7
FCC PART-15C {1G-AV)
9
49 2 =
0 5500 6400, 7300. 8200. 9100. 10000
Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 11
Dis. / EZnt. : 2m 3115 Znt. pol. : VERTICAL
Limit : FCOC PRART-15C (1G-&V)
Env. / Ins. : ET7403n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHD2-3ide

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIE TECHNOLOGY Corp.
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EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email:tteme@ttemc.

Data: 5
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Side.EMI (20)

FCC PART-15C [1G-PK)

49
0 10000 11600. 13200. 14800. 16400. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : S5
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.6V
Test Mode :+ CHOZ-Side
Data: 6 File: D:\Futaba\CHO2-Side.EMI (20)
Level (dBuV/m)
a7
FCC PART-15C {1G-PK)
49
0 10000 11600, 13200, 14800, 16400, 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. E
Dis. / Bnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : E7405R 24%C/56% Engineer : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ-Side

AUDIX Technology Corporation

Report No. EM-F970280
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AUDIE TECHNOLOGY Corp.
Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C.
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EMC Laboratory

Post Code: 24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Dat

a 14
Level (dBuV/m)
ay

File: D:\Futaba\CHO2-Side.EMI (20)

FCC PART-15C (1G-AV)

49
0 10000 11600, 13200, 14800. 16400, 18000
Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. @ 14
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit : FCC PART-15C (1G-AV)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ-Side
Dat File: D:\Futaba\CHO2-Side.EMI (20)

a 13
Level (dBuVW/m)
a7

FCC PART-15C (1G-AV)

4QWU

0 10000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Te=st Mode

11600, 13200. 14800.

Frequency (MHz)

/¢ Chamber Data no.
3m 3115 Ent. pol.
FCC PART-13C (1lG-AV)

E7405na 24%C/56% Engineer

Radic Control M/N:TM10-2.4G
DC 9.6V
CHO2-Side

16400. 18000

132
VERTICAL

Jarwel Wang

AUDIX Technology Corporation

Report No. EM-F970280
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
Countv, Taiwan B.O.C. Post Code: 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 15 File: D:\Futaba\CHO2-Side.EMI {20)
a7 Level (dBuV/m)

FCC PART-15C (1G-PK)

MWWMWWWM

49

0 18000 19400, 20800, 22200, 23600, 25000

Trace: (Discrete) Frequency (MHz)

Zite no. : =ite Data no. =: 15

Dis. / Bnt. : 3m 311e &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-PE)

Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC S.67

Te=t Mods : CHOZ-Side

File: D:\Futaba\CHO2-Side.EMI {20)

Data: 16
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

WWWMWMM

49

0 18000 19400, 20800, 22200. 23600. 25000

Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. : 16

Dis. / Znt. : 3m 3l1le &int. pol. : VERTICAL
Timit : FCC PART-15C (1G-PE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 5.6V

Test Mode : CHO2-Side

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 1
o7 Level (dBuV/m)

File: Dx\Futaba\CHO2-Lie.EMI (20)

FCC PART-15C [1G-PK)

49 5 3
1 VY i
WM
0 1000 1336. 1672, 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 1
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FZC PART-15C (1l3-FE)
Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CHOZ-TLie

Data: 2
o7 Level (dBuV/m)

File: D:\Futaba\CHO2-Lie.EMI (20}

FCC PART-15C {(1G-PK)

49

W

bt U

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

1336. 1672, 2008,
Frequency (MHz)

L/C Chamber Data no.
3m 3115 knt. pol.
FZC PLRT-13C (1l3-FE)

E7405n 24*C/56% Enginesr
Radic Control M/N:TM10-2.4G

D S.6V

CHOZ2-Lie

2344, 2680

2
VERTICAL

Jarwel Wang

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan F.O.C. Post Code: 24443

Tel+886-2-26092133 Fax-+886-2-26090303
Email-ttemc @ ttemc.

Dat

a: 20 File: D:\Futaba\CHO2-Lie.EMI {20)
o7 Level (dBuV/m)

FCC PART-15C [(1G-AV)

49

=]
(2% ]

0

1000 1336, 1672 2008, 2344, 2680

Trace; (Discrete) Frequency (MHz)

Site no. : B/C Chamber Data no. : 20

Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-AV)

Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Te=t Mode : CHOZ2-Lie

Dat

a:19 File: Di\Futaba\CHO2-Lie . EMI {20}
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

(]
(4% )
.
Ln

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 19

Di=. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (13-&V)

Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC S.6V

Test Mode : CHOZ-Lie

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
Countv, Taiwan B.O.C. Post Code: 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email:ttemc@ttemc.

Data: 4 File: D:\FutabalCHO2-Lie . EMI {20}
o7 Level ([dBuVW/m)

FCC PART-15C [1G-PK)

1

49wVHwVW%wpfﬁﬂNmNWHﬁWJﬂ“#“_*mﬂwﬁuﬁﬂH%AAmk&ﬁmwbmﬂM’“JkﬁﬂumWWWﬁWVVHWJ+

0 2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. @ 4

Dis. / Bnt. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-13C ({1G-PE)

Env. / Ins. : ET74052 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 5.6V

Test Mods : CHO2-Lie

Data: 3 File: Di\Futaba\CHO2-Lie.EMI (20)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

1

* WWWW

0 2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 3

Di=. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)

Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHO2-Lie

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Data: 9 File: D:\Futaba\CHO2-Lie . EMI {20}
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49
1

e e

0

2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 9
Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-&V)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CHOZ2-Lie
Data: 10 File: D:\Futaba\CHO2-Lie.EMI (20)
Level (dBuVW/m)
a7
FCC PART-15C {1G-AV)
49 1

WW

0

2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. = 10

Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 9.6V

Test Mode : CHOZ2-Lie

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code:24443

Tel+836-2-26002133 Fax-+836-2-26000303
Emailttemec @ ttemc.

Data: 5 File: D:\Futaba\CHO2-Lie.EMI {20)
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

WWWW

49

0 5500 6400, 7300, 8200, 9100, 10000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : S5

Dis. / Znt. : 3m 3113 Int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.43

Power Rating : DO 9.6V

Test Mode : CHOZ-TLie

File: Dx\Futaba\CHO2-Lie.EMI (20)

Data: 6
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

WWWWEW

49

0 5500 6400, 7300, 8200, 9100, 10000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : &

Di=. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PRART-15C (13-PE)

Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC S.6V

Test Mode : CHOZ-Lie

AUDIX Technology Corporation  Report No. EM-F970280



AUDIX J

FCC ID. AZPTM10-24G

AUDIE TECHNOLOGY Corp.
Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
Countv, Tatwan E.O.C.
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EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Dat

a: 12
Level (dBu\im)
a7

File: D:\Futaba\CHO2-Lie.EMI (20}

FCC PART-15C [1G-AV)

49

0 5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=t Mode

6400. F300. 8200.

Frequency (MHz)

&/C Chamber Data no.
3m 3115 nt. pol.
FOC PART-15C {1G-2V)

ET405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do 9.6V
CHOZ-Lie

9100. 10000

1z
HORIZONTAL

Jarwel Wang

File: D:\Futaba\CHO2-Lie.EMI (20}

Data: 11
o7 Level (dBu\/m)

FCC PART-15C [(1G-AV)

49

1 2
mw

0 5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=t Mode

6400, 7300, 8200,

Frequency (MHz}

A/C Chamber Data no.
2m 31153 nt. pol.
FOC PRRT-15C (1G-AV)

ET7405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do 9.6V
CHOZ-Lie

9100, 10000

11
VERTICAL

Jarwel Wang

AUDIX Technology Corporation
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 8 File: D:\Futaba\CHO2-Lie.EMI {20)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

49

0 10000 11600, 13200, 14800. 16400, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. = 8
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ2-Lie
Data: 7 File: D:\Futaba\CHO2-Lie.EMI (20)
Level (dBuV/m)
a7
FCC PART-15C {1G-PK)
49
0 10000 11600. 13200. 14800. 16400. 12000
Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: 7
Dis. / Znt. : 3m 3115 nt. pol. : VERTICAL
Limit : FCC PARRT-1:3C (1G-FE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=t Mode : CHOZ2-Lie

AUDIX Technology Corporation  Report No. EM-F970280
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o) AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:+386-2-26002133 Fax+386-2-26000303
Email:tteme @ ttemc.

Dat

a: 13 File: D:\Futaba\CHO2-Lie EMI {20}
o7 Level (dBuV/m)

FCC PART-15C (1G-AV)

49W

0 10000 11600, 13200. 14800. 16400. 18000

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chambesr Data no. @ 13

Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-AV)

Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHOZ2-Lie

File: D:\Futaba\CHO2-Lie.EMI (20}

Data: 14
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

R ——

0

10000 11600, 13200, 14800, 16400, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 14

Dis. / BAnt. : 3m 3115 &int. pol. : VERTICAL
Limit : FCC PART-13C (1G-&V)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 9.6V

Test Mode : CHOZ2-Lie

AUDIX Technology Corporation  Report No. EM-F970280



AUDIX J

FCC ID. AZPTM10-24G

AUDIE TECHNOLOGY Corp.
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C.
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EMC Laboratory

Post Code: 24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Dat

a. 15
Level (dBuV/m)
ay

File: D:\Futaba\CHO2-Lie.EMI (20}

FCC PART-15C (1G-PK)

49

W“WMM

0

18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Enwv.
EUT
Bower Rating

Te=t Mode

/ Ins.

19400, 20800, 22200,
Frequency (MHz)
site Data no.
3m 311e knt. pol.
FCC PRRT-15C (1G-EBE)
ET405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G
Do 9.6V
CHOZ2-Lie

23600, 25000

15
HORIZONTAL

Jarwel Wang

Dat

a. 16
Level (dBuVW/m)
a7

File: Dx\Futaba\CHO2-Lie.EMI (20)

FCC PART-15C (1G-PK)

MNM«MHMMMWM

49
0 18000 19400, 20800, 22200,

Trace: (Discrete) Frequency (MHz)
Site no. : =ite Data no.
Di=. / Ant. : 3m 311e Ant. pol.
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : E7403n Z24*C/56% Engineer
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CHOZ-Lie

23600. 25000

16
VERTICAL

Jarwel Wang

AUDIX Technology Corporation

Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 4
o7 Level (dBuV/m)

File: Di\Futaba\CH38.EMI (20)

FCC PART-15C [1G-PK)

3 4

n

et P
0 1000 1336. 1672, 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 4
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FZC PART-15C (1l3-FE)
Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=st Mode : CH38
Data: 1 File: D:\Futaba\CH38.EMI (20)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
458
49 1 2 3
0 1000 1336. 1672, 2008. 2344, 2680
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 1
Dis. / Ant. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BRRT-15C (1G-EBE)
Env. / Ins. : ET7405n 24*C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Bower Rating : DC 5.6V
Te=t Mode : CH38

AUDIX Technology Corporation

Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Data: 3 File: D:\Futaba\CH38.EMI (20}
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

=
e
(&4

%]
(48 )

e

1000 1336. 1672, 2008, 2344, 2680
Frequency (MHz)

0

Trace: (Discrete)

Site no. : L/C Chamber Data no. : 3
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-&V)
Env. / Ins. : ET7405L 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.45
Power Rating : DC 5.6V
Test Mode : CH238

Data: 2 File: D:\Futaba\CH38.EMI {20}

Level (dBuV/m)
a7
FCC PART-15C (1G-AV)
49
1 23 4
0 1000 1336. 1672. 2008. 2344, 2680

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Bnt. : 3m 3115 Ent. pol. : VERTICRL
Limit : FCC PART-13C (1G-AV)
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CH38

AUDIX Technology Corporation  Report No. EM-F970280
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FCC ID. AZPTM10-24G

AUDEE TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Data: 5
o7 Level (dBuV/m)

File: D:\Futaba\CH38.EMI (20)

FCC PART-15C (1G-PK)

49

W

2

Wwwww«ww

0 2680 3244, 3808. 4372, 4936. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 5
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Te=t Mode : CH38

Dat

a: 17 File: D:\Futaba\CH38.EMI {20}
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

49

W

2

WW

0 2680 3244, 3808. 4372, 4936. 5500
Trace: (Discrete) Frequency (MHz)
Site mno. : A/C Chamber Data no. : 17
Di=. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Modes : CH38

AUDIX Technology Corporation

APPENDIX | Page 30 of 49

EMC Laboratory
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailttemec @ ttemc.

ata: 6 File: D:\Futaba\CH38.EMI {20)
o7 Level (dBuV/m)

FEC PART-15C (1G-AV)

49

1 R

0

2680 3244, 3808, 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : &
Dis. / EZnt. : 32m 3115 nt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-4V)
Env. / Ins. : ET7403n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Te=t Mode : CH38

Data: 18 File: D:\Futaba\CH38.EMI {20}

Level (dBu\im)
a7
FCC PART-15C {1G-AV)
49 1
0 2680 3244, 3808. 4372, 4936, 5500

Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 18
Di=. / Bnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : E7403n Z24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CH28

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Dat

a:19 File: D:\Futaba\CH3&.EMI (20}
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

1 WMMW
MJauH#m#ﬂwwjmﬁ““““”“”“ﬁ)

49 ]

0

5500 6400, 7300, 8200, 9100, 10000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. = 1%

Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-FPE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 9.6V

Test Mode : CH38

Data: B File: D:\Futaba\CH3&.EMI (20}
o7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

3
1 MM»WWM
49 |4}
0 5500 G400, 7300. 8200. 9100. 10000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: 8

Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-FE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G

Bower Rating : DC 5.6V

Test Mode : CH38

AUDIX Technology Corporation  Report No. EM-F970280
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax-+386-2-26000303
Email:ttemc@tteme.

Dat

a: 20 File: D:\Futaba\CH38.EMI {20}
o7 Level (dBu\V/m)

49 L,_wm\_’_”’j,w
T

FCC PART-15C [1G-AV)
]

0 5500 G400, 7300, 2200, 9100, 10000
Trace: (Discrete) Frequency (MHz)
Site no. Z2/C Chamber Data no. : 20
Di=s. / Ant. 2m 3115 Int. pol. : HORIZONTAL
Limit FCC PART-15C (1G-&V)
Env. / Ins. E7405n 24%C/56% Enginser : Jarwel Wang

EOT
FPower Rating
Test Mode

DC 9.6V
CH38

Radio Control M/N:TM10-2.4G

File: D:\Futaba\CH38.EMI (20)

Data: 7
o7 Level (dBu\/m)

49 1 ML—%
PR

FCC PART-15C {1G-AV)
]

0

5500 6400, 7300, 8200. 9100. 10000
Trace: (Discrete) Frequency (MHz)
Site no. &/C Chamber Data no. : 7
Dis. / &nt. 3m 3115 Znt. pol. : VERTICAL
Limit FCC PRERT-15C {1G-AV)
Env. / Ins. ET7405n 24%C/56% Engineer : Jarwel Wang

EUT Radio Control M/N:TM10-2.4G
Power Rating Do 5.6V
Te=t Mode CH38

AUDIX Technology Corporation  Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+886-2-26000303
Email-tteme @ ttemc.

Dat

a: 10 File: D:\Futaba\CH3&8.EMI (20}
o7 Level (dBu\W/m)

FCC PART-15C [1G-PK)

49

0 10000 11600, 13200. 14800. 16400, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: 10

Dis. / Znt. : 3m 3115 knt. pol. : HCRIZONTAL
Limit : FCC PART-13C (1G-FPE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Bower Rating : DC 5.6V

Test Mode : CH38

File: D:\Futaba\CH38.EMI (20}

Data: 9
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

0 10000 11600, 13200. 14800. 16400, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : S

Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-FE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 5.6V

Test Mode : CH38

AUDIX Technology Corporation  Report No. EM-F970280



AUDIX J

FCC ID. AZPTM10-24G

AUDIE TECHNOLOGY Corp.
Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C.
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EMC Laboratory

Post Code: 24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ ttemc.

Dat

a 13
Level (dBuV/m)
ay

File: D:\Futaba\CH38.EMI (20)

FCC PART-15C [1G-AV)

49W

0 10000 11600. 13200. 14800. 16400. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 13
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PRRT-15C (1G-&V)
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=t Mode : CH38
Data: 14 File: D:\Futaba\CH38.EMI (20)
Level (dBuVW/m)
a7
FCC PART-15C (1G-AV)
49
0 10000 11600. 13200. 14800. 16400. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 14
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=st Mode : CH38

AUDIX Technology Corporation

Report No. EM-F970280
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-ttemc @ ttemc.

Dat

a: 16 File: D:\Futaba\CH38.EMI {20)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

WWMWM

49

0 18000 19400, 20800, 22200. 23600, 25000

Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. : 16

Dis. / Bnt. : 3m 311e &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-PE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Bower Rating : DC 5.6V

Test Mode : CH38

Dat

a. 15 File: D:\Futaba\CH38.EMI (20)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

WWWM

49

0 18000 19400, 20800, 22200. 23600. 25000

Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. : 15

Dis. / Znt. : 3m 3l1le &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-FE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DC 5.6V

Test Mode : CH38

AUDIX Technology Corporation  Report No. EM-F970280
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o) AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Post Code:24443

Tel+836-2-26002133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Data: 1 File: D:\Futaba\CHT 2.EMI {20)
a7 Level (dBuV/m)

FCC PART-15C (1G-PK)

a3
49 234
UUWI«'\»L
0000 1336. 1672. 2008. 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 1

Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-PE)

Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHTZ

Data: 2 File: D:\Futaba\CH7 2.EMI {20}
o7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

- 4]
49 345
JUUW{‘JL
0 1000 1336. 1672, 2008, 2344, 2680

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 2

Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)

Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHTZ2
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
Countv, Taiwan B.O.C. Post Code: 24443

Tel-+886-2-26002133 Fax-+886-2-26000303
Email:tteme @ ttemc.

Data: 20 File: D:\Futaba\CHT 2.EMI {20)
a7 Level (dBuV/m)

FCC PART-15C [(1G-AV)

49
1
234
0 1000 1336. 1672. 2008. 2344, 2680

Trace: (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no. : 20
Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PRART-13C (1G-4V)
Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.67
Te=t Mods : CHTZ

Data: 19 File: D:\Futaba\CH7 2.EMI {20)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

mn

0 1000 1336, 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. = 1%

Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)

Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G

Power Rating : DO 9.6V

Test Mode : CHTZ
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Nio.33-11, Tinfn Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303
Emailttemce@tteme.

ata: 3 File: D:\Futaba\CH7 2.EMI {20}
o7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

[y%]

WWW

3

0

2680 3244, 3808. 4372, 4936. 5500
Trace: (Discrete) Frequency (MHz)
Site no. Z2/C Chamber Data no. : 3
Dis. / Ant. 3m 3115 nt. pol. : HCRIZONTAL
Timit FCOC PART-15C {1G-PE)
Env. / Ins. ET405n 24%C/56% Engineer : Jarwel Wang

EUT
Power Rating
Test Mode

DC 9.6V
CH72

Radioc Control M/N:TM10-2.4G

Data: 4 File: D:\Futaba\CHT7 2.EMI {20)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

0

48 WW

(g

WMW

3

2680 3244, 3808. 4372 4936. 5500
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 4
Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Bower Rating : DC 5.6V
Test Mode : CHTZ2

AUDIX Technology Corporation
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443
Tel+886-2-26002133 Fax-+386-2-26000303
Email:ttemc@ttemc.

Data: 10
o7 Level (dBuV/m)

49

File: Dx\Futaba\CHT 2.EMI (20}

FCC PART-15C [1G-AV)

0

Mww

Iy

<

2630 3244, 3808, 4372, 4936, 5500
Trace: (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no. : 10
Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PRRT-13C (1G-&4V)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Test Mode : CH72

Data: 9
o7 Level (dBuVW/m)

49

File: Dx\Futaba\CHT 2.EMI (20}

FCCPART-15C (1G-AV)

[

0

S A

2680 3244, 3808. 4372 4936. 5500
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 5
Dis. / Bnt. : 3m 3115 ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)
Env. / Ins. : E7405a 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Test Mode : CHTZ

AUDIX Technology Corporation
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel-+886-2-26092133 Fax+386-2-26000303
Emailttemc@tteme.

File: D:\Futaba\CH7 2.EMI (20}

Data: 5
o7 Level (dBu\im)

FCC PART-15C (1G-PK)

49 |t

1 WW”
W

2

0 5500 6400,

Trace: (Discrete)

7300, 8200. 9100. 10000

Frequency (MHz)

Site no. Z/C Chamber Data no. : 5

Dis. / Ant. 2m 3113 nt. pol. : HCRIZONTAL
Limit FCC PART-15C {1G-PE)

Env. / Ins. ET7405n 24%C/56% Engineer : Jarwei Wang

EUT Radio Control M/N:TM10-2.4G
Fower Rating Do 5.6V
Test Mode CHTZ
Data: & File: D:\Futaba\CH7 2.EMI (20}
7 Level (dBu\im)
FCC PART-15C (1G-PK)
3
2 .
1MWMW
49 prr]
0 5500 6400. 7300. 8200. 9100. 10000
Trace: (Discrete) Frequency (MHz)
Site no. &/C Chamber Data no. : &
Dis. / Ant. 3m 3115 &int. pol. : VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. ET7405n 24%C/56% Engineer : Jarwei Wang

EUT Radio Control M/N:TM10-2.4G
Fower Rating Do 5.6V
Test Mode CHTZ
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EMC Laboratory

Post Code: 24443

Tel:+386-2-26002133 Fax+386-2-26000303
Email:tteme @ ttemc.

Dat

a1
Level (dBuV/m)
a7

File: Dx\Futaba\CHY 2.EMI (20}

49

T

PR B S -

FCC PART-15C [1G-AV)

0 5500

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Te=t Mode

6400. 7300. 8200.
Frequency (MHz)

L/C Chamber Data no.

3m 3115 knt. pol.

FCC PART-13C (1G-AV)

ET405n 24%C/56% Engineer

Radioc Control M/N:TM10-2.4G

Do S.6v

CHTZ

9100, 10000

11
HORIZONTAL

Jarwel Wang

Dat

a.12
Level ([dBuW/m)
a7

File: Di\Futaba\CHY 2.EMI (20)

FCC PART-15C (1G-AY)

e S— S =

0 5500

Trace: (Discrete)

Site no.
Dis. / REnt.
Limit
Enwv.
EUT
Bower Rating

Te=t Mode

/ Ins.

6400. 7300. 8200.

Frequency (MHz)

2/C Chamber

32m 3115

FCC PRART-13C (1G-&AV)

ET74058 24%C/56%

Radioc Control M/N:TM10-2.4G
Do S.6v

CHT2Z

Data no.
knt. pol.

Engineer

9100. 10000

1z
VERTICAL

Jarwel Wang

AUDIX Technology Corporation
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303
Emailttemc@tteme.

Data: 7 File: D:\Futaba\CH7 2.EMI {20)
a7 Level (dBuV/m)

FCC PART-15C [1G-PK)

49

0

10000 11600, 13200.

Trace: (Discrete)

14800. 16400. 18000
Frequency (MHz}

Site no. : A/C Chamber Data no. : 7
Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FZC PLART-13C (1l3-FPE)
Env. / In=. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Bower Rating : DC 5.6V
Te=t Mode : CHTZ

ata: B File: D:\Futaba\CHY 2.ENMI (20}

Level (dBu\V/m)
a7
FCC PART-15C {1G-PK)
49
0 10000 11600. 13200. 14800. 16400. 18000

Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. : 8
Dis. / Ant. : 3m 3115 Eknt. pol. : VERTICRL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24*C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Te=t Mode : CHTZ

AUDIX Technology Corporation  Report No. EM-F970280
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] AUDIX TECHNOLOGY Corp.  EMC Laboratory
A I l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

File: D:\Futaba\CH7 2.EMI (20)

Data: 14
o7 Level (dBuV/m)

FCC PART-15C (1G-AV)

49W

0

10000 11600, 13200, 14800. 16400, 18000

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 14
Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : E7403n Z24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Te=t Mode : CHTZ
Data: 13 File: D:\Futaba\CHT 2.EMI {20}
Level (dBuVW/m)
a7
FCC PART-15C {1G-AV)
49W
0 10000 11600. 13200. 14800. 16400. 18000
Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. @ 13
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PRRT-15C (1G-&V)
Env. / Ins. : ET740532 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC S.67
Te=st Mode : CH7Z
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EMC Laboratory

Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

Data: 15
o7 Level (dBuV/m)

File: D:\Futaba\CH7 2.EMI (20)

FCC PART-15C (1G-PK)

M

49
0 18000 18400. 20800. 22200. 23600. 25000
Trace: (Discrete) Frequency (MHz)
Site no. : =site Data no. : 15
Dis. / Znt. : 3m 3116 nt. pol. : HCRIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwei Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Test Mode : CH72
Dat File: Di\Futaba\CH7 2.EMI {20}

a. 16
Level ([dBuW/m)
a7

FCC PART-15C [1G-PK)

Wmﬁ”“mv“MmwMMﬂML”N”NmMMWvw“ﬁW%ﬁwMANvamywﬁw*wmmwdmwmmﬂﬁhﬁﬁw

Bower Rating

DC 5.6V

49
0 18000 18400, 20800, 22200,

Trace: (Discrete) Frequency (MHz)
Site no. : site Data no.
Dis. / Bnt. =: 3m 3116 Ant. pol.
Limit : FCC PRRT-13C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer
EUT : Radio Control M/N:TM10-2.4G

Te=t Mode

CHT2

23600, 25000

1la
VERTICAL

Jarwel Wang
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EMC Laboratory

Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 5
o7 Level (dBu\V/m)

File: Dx\Futaba\RX-CH3E.EMI (10)

FCC PART-15C [(1G-PK)

49

WWMW

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1336. 1672. 2008.
Frequency (MHz)

Z2/C Chamber Data no.
3m 3115 nt. pol.
FCC PRRT-15C (1G-PE)
ET7405n 24%C/56% Engineer
Radio Control M/N:TM10-2.4G
D S.6eV

204

2344,

3
HORIZONTAL

Jarwel Wang

2680

Data: 6
o7 Level (dBuV/m)

File: Dx\Futaba\RX-CH3E.EMI (10)

FCC PART-15C [(1G-PK)

49

WWWW

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

1336. 1672 2008.
Frequency (MHz)

&/C Chamber Data no.
3m 3115 knt. pol.
FZC PLRT-13C (1l3-FE)

E7405n 24*C/56% Enginesr
Radio Control M/N:TM10-2.40G

D S.6V

BX

2344,

g
VERTICAL

Jarwel Wang

2680
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EMC Laboratory

Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 8
o7 Level (dBu\V/m)

File: Dx\Futaba\RX-CH3E.EMI (10)

FCC PART-15C [(1G-PK)

0

4QMWWWMWMWWMW

2680

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

3244, 3808, 4372,

Frequency (MHz)

&/C Chamber Data no.
3m 3115 nt. pol.
FCOC PRRT-15C (1G-PE)

ET7405n 24%C/56% Engineer

Radio Control M/N:TM10-2.4G
D S.6eV
RX

4936, 5500

8
HORIZONTAL

Jarwel Wang

Data: 7
97 Level (dBu\V/m)

File: Dx\Futaba\RX-CH3E.EMI (10)

FCC PART-15C (1G-PK)

B O S e P el

0 2680

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

{/ Ins. =
Te=st Mode :

3244, 3808, 4372,

Frequency (MHz)

z/C Chamber Data no.
3m 3115 Ent. pol.
FCC PART-13C (1lG-PE)

E7405n 24*C/56% Engineser

Radioc Control M/N:TM10-2.4G
DC 9.6V
R¥

4936, 5500

7
VERTICAL

Jarwel Wang
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Report No. EM-F970280



AUDIX J

FCC ID. AZPTM10-24G

AUDIX TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C.

APPENDIX | Page 48 of 49

EMC Laboratory

Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 9
a7 Level (dBuV/m)

File: Di\Futaba\RX-CH3E.EMI (10)

FCC PART-15C [1G-PK)

49
0 5500 8000. 10500. 13000. 15500. 18000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 9
Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FZC PART-15C (1l3-FE)
Env. / Ine. : ET7403n 24*C/56% Enginser : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DO 9.6V
Te=st Mode : RM
Data: 10 File: D:\Futaba\RX-CH38.EMI (10}
Level (dBu\im)
a7
FCC PART-15C (1G-PK)
49
0 5500 2000, 10500, 13000, 15500, 12000
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 10
Dis. / Znt. : 3m 3115 int. pol. : VERTICAL
Limit : FCC BRRT-15C (l1G-EBE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 5.6V
Te=t Mode : RX
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
Countv, Tatwan E.O.C. Post Code 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Data: 2 File: D:\Futaba\RX-CH38.EMI (10)
o7 Level (dBu\im)

FCC PART-15C (1G-PK)

e bt T

49

0 18000 19400, 20800, 22200, 23600, 25000

Trace: (Discrete) Frequency (MHz)

Site no. : site Data no. =@ 2
Dis. / Znt. : 3m 3116 nt. pol. : HCRIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarweil Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Te=t Mode : R
Data: 1 File; D:\Futaba\R¥-CH38.EMI (10)
Level (dBu\W/m)
a7
FCC PART-15C {1G-PK)
49
0 18000 19400. 20800. 22200. 23600. 25000
Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. : 1
Dis. / Ant. : 3m 211e nt. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405n 24%C/56% Engineer : Jarwel Wang
EUT : Radio Control M/N:TM10-2.4G
Power Rating : DC 9.6V
Te=t Mode : R¥
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